
 

Approve Deny Signatures Date 

X   

January 20, 2023 Hazim Aldalli / Environmental Engineering Specialist 

X   

October 28, 2024 Mahbuba Iasmin, Ph.D. P.E. / Environmental Engineering Manager 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0023701 

Facility Type Municipal APS ID 604253 

Major / Minor Major Authorization ID 1256182 

a 
Applicant and Facility Information 

a 

Applicant Name 
Midland Borough Municipal Authority 
Beaver County (MABM) 

 
Facility Name Midland STP 

 

Applicant Address 946 Railroad Avenue   Facility Address State Route 68   

 Midland, PA 15059-1521   Midland, PA 15059  

Applicant Contact Brigid Darbut  Facility Contact Daniel Sell  

Applicant Phone (724) 643-4920  Facility Phone (724) 847-1696  

Client ID 43156  Site ID 271938  

Ch 94 Load Status Not Overloaded  Municipality Midland Borough  

Connection Status No Limitations  County Beaver  

Date Application Received December 21, 2018  EPA Waived? No  

Date Application Accepted December 26, 2018  If No, Reason Major Facility  

  

Purpose of Application NPDES Permit Renewal for Discharge of Treated Sewage Effluent.  

a 

 

Summary of Review 

The Midland Borough Municipal Authority in Beaver County (MABM) has applied for a renewal of their NPDES Permit No. 
PA0023701.  The application was sent on December 21, 2018 and it was on time before the renewal due date. NPDES 
Permit No. PA0023701 was issued on June 12, 2014 and got expired on June 30, 2019. The permit authorized a discharge 
of 1.25 MGD from the Midland Sewage Treatment Plant to Ohio River (WWF).  
 
The Midland STP is a trickling filter treatment system with primary and final clarification. The STP is designed to treat an 
average daily wastewater flow of 1.25 MGD and an organic loading of 1875 lbs. BOD5/day. 
 
Total flow received by this STP is divided as 78% from Midland Municipality, and the 22% remaining is generated from 
Industrial Municipality who own and maintain their respective collection system. 
  
Per Part C 123B “The permittee is authorized to discharge non-polluting stormwater from its site, alone or in combination with 

other wastewaters, through the following outfalls:  

Outfall No. Latitude Longitude Description 

010 40° 38’ 38” -80° 28’ 13” East Side of Plant 
Discharge To Ohio River. 

011 40° 38’ 37” -80° 28’ 14” West Side of Plant 
Discharge To Ohio River. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

2 

Summary of Review 

Outfalls 010, and 011 are again permitted for the discharge of uncontaminated storm water runoff and conditions will be 
added to Part C of the permit. 
A Preparedness, Prevention and Contingency (PPC) Planning was set to be submitted, but not received with the renewal 
application. The KLH engineer submitted the plan on May 12, 2022. The plan was reviewed and compared to the previous 
permit requirements and found that it qualifies as the facility PPC plan based on the current regulations and SOPs. 
 
No industrial users are discharging to this STP.  
 
DEP asked the engineer about the work done under WQM No. 0471406 A-2 issued on August 17, 2017 and the foreseen 
developments/upgrades within the STP mentioned in the application. The engineer mentioned that the Midland Authority 
applied for a USDA grant for this work, and the Authority is still waiting on grant award status before moving forward with 
bidding and construction. 
 
Per application page 3, Sec.7 Midland STP has no plan set for peak flows; Part C 9 stated that “The permittee shall develop 
a High Flow Management Plan (HFMP) to be used to address the impact of high flows to the treatment plant during wet 
weather’.  Part C 9 will be added to the permit. 
 
Last inspection report dated on March 29, 2022 reported that the facility is in compliance and no violations were noted. 
 
For Fecal Coliforms, changes were made to ORSANCO’s Bacteria discharge requirements to include an E. coli bacteria limit 
in equivalent terms of Fecal Coliform limit in the NPDES permit. Using Part C 136 will ensure the control of disease 
producing organisms for recreational and health purposes. 
 
 
Midland Borough Municipal Authority CSO 
 
The facility has only one combined sewer overflow (CSO) outfall (i.e., Outfall 002) which is located inside the STP as 
identified in the permit renewal application.  
 
Outfall 002 will be permitted as a CSO necessitated by storm water entering the sewer system and exceeding the hydraulic 
capacity of the sewers and/or the treatment plant.   
 
Part C 106 CSO condition will be added to the permit. The condition states, “The permittee is authorized to discharge from 
the combined sewer overflow (CSO) outfalls identified in Part A of this permit when flows in combined sewer systems (CSSs) 
exceed the design capacity of the conveyance or treatment facilities of the system during or immediately after wet weather 
periods, provided that the discharge complies with paragraphs B and C of this section.’   
 
The CSO long term control plan (LTCP) of the facility was approved by the Department on January 24, 2013.  The Authority 
chose to implement the Presumption Approach criteria of the EPA CSO Policy. The proposed projects were included to the 
LTCP approval letter, including system inspections, eliminate all identified CSO discharge locations, provide CSO discharge 
flow monitoring, demonstrate that MABM already capturing the minimum 85% of the annual average sanitary and stormwater 
flow received in the combined portions of the collection system. The LTCP is completely implemented and CSO outfall 002 
must now achieve 85% capture of all wet weather flow on an annual average basis.  
 
The Nine Minimum Control (NMC) plan of the facility was submitted to the Department on March 29, 1996 and was approved 
on May, 2003.  
 
Annual CSO status was adequately reported within the CH94 reports reviewed; 2020 report listed two issues with 
implementing the NMC as follows: 
 

- NMC 7 Pollution preventing programs to reduce contamination in relevant CSOs. Web based program not complete. 
 

- NMC 9 Monitoring to characterize CSO impacts and the efficiency of CSO controls.  
 

The 2021 CH94 indicate that the problem raised within the above-mentioned controls are being evaluated and improvements 
for the controls now in place as detailed below: 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

3 

Summary of Review 

- NMC 7 Pollution preventing programs to reduce contamination in relevant CSOs. The Authority’s website and 
customer billing database are being updated to include pollution prevention information. 

- NMC 9 Monitoring to characterize CSO impacts and the efficiency of CSO controls. The CSO is visually checked 
daily. Any discharge noted is recorded for frequency, duration, rainfall, and volume. Discharges from the CSO 
bypass is immediately reported to DEP. A flow meter is installed to record all CSO discharges.  
 

MABM sent their Post Construction Control Monitoring Plan (PCCMP) in 2015 as a requirement of their approved LTCP, the 
document was reviewed by the permit reviewer and offered the following deficiencies: 
 

• Sec. 2.3 shows the Authority intends to adhere to DEP suggestions about passing more CSO discharges to the 

treatment plant and reduce the bypass from CSO Outfall 002 by raising outfall’s weir. The CH94 reports shows flow 

meter calibration and some reports have a rainfall and CSO logs, but no information found on setting the weir level 

raise.  

 

• The authority reported that they were in the process of seeking funds to investigate any stream or stormwater and 

other illegal connections to the sewer system including unpermitted outfalls. Please provide an update on such fund 

acquisition(s) and investigation(s).  

 

• The monitoring plan under Sections 4&5 fulfills the EPA and LTCP requirements for receiving water body monitoring 

and it is in alignment with PA DEP monitoring program, addressing pollutants included in the Ohio River water 

quality criteria under ORSANCO, and includes biological parameter (Fecal Coliform) in the monitoring program. 

However, two issues need to be addressed: 

-   E. Coli sampling needs to be added to the Ohio River sampling in Sec. 4.1.                                                                                                                                          
-  The list of constituents for the Wet Weather CSO discharge sampling in Sec. 4.2 needs to  be updated and 
include Temperature.   

 

• The sampling plan needs to be revised regarding the sampling frequencies to reflect the minimum requirements per 

DEP’s CSO monitoring Book. The QA & QC measures, and data evaluation are all appropriate to have a successful 

monitoring plan. 

 
DEP sent a conditional approval letter based on satisfying the deficiencies above, engineer responded back with a revised 
plan document that respond to DEP’s remarks. On May 2, 2024 DEP finally approved the PCCMP revised document and 
authorized MABM to start implementing the plan from the effective date of the letter.  

 
 
Anti-Backsliding  
 

Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 

governing two situations.  The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 

based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent.  The second situation addressed 

by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State treatment 

standard of water quality standard.    

 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, 

standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the 

previous permit (unless the circumstances on which the previous permit was based have materially and substantially 

changed since the time the permit was issued and would constitute cause for permit modification or revocation and 

reissuance under §122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of 

the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under 

section 304(b) subsequent to the original issuance of such permit, to contain effluent limitations which are less 

stringent than the comparable effluent limitations in the previous permit. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

4 

Summary of Review 

The facility is not seeking to relax the previously permitted effluent limits. 
 
An appropriate evidence of the Act – 14 PL 834 Municipal Notification was provided by 3/12/2018 and 5/30/2018 letters, and 
no comments were received. 
 
 
Sludge use and disposal description and location(s):  The sludge from the primary clarifier is sent to the two (2) sludge holding 
tanks. Aerobic digestion is performed in the sludge holding tanks. From the holding tanks, the liquid sewage sludge is sent to 
disposal and the supernatant is recirculated back to the influent junction manhole. The sludge from the final setting tanks is 
recirculated back into the Parshall flume. Total sewage sludge/biosolids production within the STP for 2018 is 424.34 Dry Tons. 
Under DEP NPDES Permit PA101677 Dalton Service Co., the STP is sending their biosolids disposal to a permitted landfill.  
 
 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

5 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.25  

 Latitude 40º 38' 38"  Longitude -80º 28' 18"  

 Quad Name Midland  Quad Code 40080F4  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Ohio River (WWF)  Stream Code 32317  

 NHD Com ID 120007553  RMI 2.18  

 Drainage Area 23000  Yield (cfs/mi2) 0.256  

 Q7-10 Flow (cfs) 5880  Q7-10 Basis USACE As of Dec. 1, 2017  

 Elevation (ft)  665  Slope (ft/ft) 0.00037  

 Watershed No. 20-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None.  Exceptions to Criteria None.  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake East Liverpool Water Dept. (West Virginia)   

 PWS Waters Ohio River   Flow at Intake (cfs) 5880  

 PWS RMI   Distance from Outfall (mi) 2.5  
 

 
Changes Since Last Permit Issuance: 
 

- Q7-10 flow, elevation, drainage area, and low flow yield were all updated to match USGS Stream Stats new data 

and USACE records (see Appendix G). 

 

- DEP updated its WQM 7.0 criteria for Ammonia-Nitrogen (NH3-N) in 2019. Limits and conditions of this permit 
need to be redeveloped to an adequate level to protect water quality. 
 

- ORSANCO updated its pollution standards in 2019. New Mercury and Fecal Coliform criteria were applied to 
facilities that discharge directly to Ohio river main stem.   
 

- E. Coli monitoring requirements will be introduced to this renewal which is in compliance with DEP SOP No. BCW-

PMT-033 revised February 5, 2024. 

 
 
Other Comments: None. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

6 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0  

 Latitude 40º 38' 37"  Longitude -80º 28' 12"  

 Quad Name Midland  Quad Code 40080F4  

 Wastewater Description: Combined Sewer Overflow  

 

 Receiving Waters Ohio River (WWF)  Stream Code 32317  

 NHD Com ID   RMI   

 Drainage Area   Yield (cfs/mi2)   

 Q7-10 Flow (cfs)   Q7-10 Basis   

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 20-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake   

 PWS Waters    Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi)   

 
 
 
Changes Since Last Permit Issuance: None. 
 
 
Other Comments: None. 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

7 

Treatment Facility Summary 

a 

Treatment Facility Name: Midland Borough STP 
 

WQM Permit No. Issuance Date 

0471406 July 19, 1971 

0471406 A-2 August 17, 2017 

0421406 November 03, 2021 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Trickling Filter With 

Settling 
Chlorine with 
dechlorination 0.61 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.25 1875 Not Overloaded Aerobic Digestion Landfill 

 

Changes Since Last Permit Issuance:  

1- WQM 0471406 A-2 approved the construction and operation of sewage facilities consisting of:  

• A 3.0 MGD mechanical bar screen. 

• A sodium hypochlorite chlorination system. 

• A sodium bisulfite de-chlorination system. 

• And a manually cleaned bar rack and adjustable weir in junction manhole 2. 
 

2- WQM 0421406 approved the construction of sewage facilities consisting of:  

• Sewage lift station designed to accommodate 29,580 gpd (74 EDUs). 

• Two (2) 3-HP submersible grinder pumps located in the wet well. 

• 2” and 4” force main to convey sewage from new development to the sewage lift station. 
 

 
Other Comments: Per this application, the sodium hypochlorite chlorination system, and the adjustable weir in junction 
manhole 2 are not being constructed yet. The application back in December 2018 mentioned that the designs were 
prepared to replace the overflow weir in the influent junction manhole to achieve a peak of 2.5 MGD during rain events. 
Also designs included replacement of the comminutor with a mechanically cleaned screen and washer/compactor. This is 
not implemented yet per Engineer’s email on 2/23/2022.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

8 

Operations Compliance Check Summary Report 
 

Facility:  Midland STP 

NPDES Permit No.:  PA0023701 

Compliance Review Period:  2/2017 – 2/2022 

Inspection Summary: 

INSP ID 
INSPECTED 

DATE INSP TYPE AGENCY 
INSPECTION 

RESULT DESC 

3206884 06/16/2021 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

Administratively 
Closed 

3184027 04/29/2021 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

Administratively 
Closed 

3167190  03/25/2021 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

2900846  07/01/2019 Combined Sewer 
Overflow-Non-
Sampling 

PA Dept of 
Environmental 
Protection 

Violation(s) 
Noted 

2860283  03/28/2019 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

2761803  08/07/2018 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

2637901  09/18/2017 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

Violation(s) 
Noted 

2618257  07/24/2017 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

 

Violation Summary: 

VIOL ID 
VIOLATION 

DATE 
VIOLATION 

TYPE VIOLATION TYPE DESC 
RESOLVED 

DATE INSP ID 

855030 07/01/2019 CSO-NMC7 NPDES CSO - 92A.47(B)NMC7 
Failure to implement required 
NMC #7 (Pollution prevention 
programs) 

07/08/2019 2900846 

855031 07/01/2019 CSO-NMC9 NPDES CSO - 92A.47(B)NMC9 
Failure to implement required 
NMC #9 (Monitoring) 

07/08/2019 2900846 

804305 09/18/2017 92A.41(A)10A NPDES - Failure to retain 
records required by the permit 

12/18/2017 2637901 

804306 09/18/2017 92A.44 NPDES - Violation of effluent 
limits in Part A of permit 

12/18/2017 2637901 

 

 

Open Violations by Client ID: 

No open CW violations for Client ID 43156 

http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3167190
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2900846
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2860283
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2761803
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2637901
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2618257


NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

9 

Enforcement Summary: 

ENF ID 
ENF 

TYPE 
EXECUTED 

DATE VIOLATIONS  ENF FINALSTATUS 

ENF 
CLOSED 

DATE  

376836 NOV 07/08/2019 CSO-NMC7; CSO-
NMC9 

Administrative 
Close Out 

04/12/2021 

360334 NOV 12/18/2017 92A.41(A)10A; 
92A.44 

Administrative 
Close Out 

08/20/2019 

 

 

DMR Violation Summary: 

 
 

Compliance Status:  Operations will monitor DMR exceedances. Permit issuance is recommended. 

Completed by:  John Murphy 

Completed date:  2/14/2022 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MONITORING END 

DATE
OUTFALL PARAMETER

STATISTICAL 

BASE CODE

PERMIT 

VALUE

SAMPLE 

VALUE

UNIT OF 

MEASURE

7/31/2021 1 Fecal Coliform
Instantaneous 

Maximum
400 649 CFU/100 ml

5/31/2019 1 Fecal Coliform
Instantaneous 

Maximum
400 > 2400 CFU/100 ml

7/31/2017 1
Total Residual 

Chlorine (TRC)
Average Monthly 0.5 0.8 mg/L



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

10 

 Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 1.25 

Latitude 40º 38' 38.00"  Longitude -80º 28' 18.00" 

Wastewater Description: Treated Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality  analysis, BPJ, and ORSANCO (Pollution Control 
Standards Rev. 2019) criteria been applied where applicable: 
 

Pollutant Limit (mg/L) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 400 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

D.O. (mg/L) 4.0 Min - BPJ 

NH3-N (mg/L) 
25 Average Monthly 

- BPJ 
50 IMAX 

Total N (mg/L) Report Average Monthly - 92a.61 

Total P (mg/L) Report Average Monthly - 92a.61 

E. Coli (No./100 ml) Report IMAX - 92a.61 

Comments: The existing discharge was evaluated using WQM 7.0 to evaluate the CBOD5, Ammonia Nitrogen and 
Dissolved Oxygen parameters. 

 
The Total Suspended Solids, pH, and Fecal Coliform parameters are not evaluated using WQM 7.0. The bases for the 
proposed technology-based limitations are listed in the above table. 
 
 
 
Water Quality-Based Limitations 
 
The following limitations were determined through water quality modeling (Appendix A, B, and H): 
   

Parameter Limit (mg/L) SBC Model 

TRC 0.5 Average Monthly DEP TRC 

CBOD5 (May1-Oct 31) 25 Average Monthly WQM7.0 

CBOD5 (Nov 1- Apr 30) 25 Average Monthly WQM7.0 

NH3-N (May1-Oct 31) 25 Average Monthly WQM7.0 

NH3-N (Nov 1- Apr 30) 25 Average Monthly WQM7.0 

Dissolved Oxygen 4.0 Minimum WQM7.0 

Comments: DEP policy allows new parameters introduced into renewed permits, in which the application manager desires 
for the permittee to collect data to verify reasonable potential for the subsequent permit application review to select any 
reasonable monitoring frequency that is greater than or equal to once per year.   
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

11 

Best Professional Judgment (BPJ) Limitations 
 
A minimum Dissolved Oxygen (DO) WQBEL of 6.0 mg/L should be maintained based on DEP water quality model WQM 
7.0 version 1.10. This is also compatible with ORSANCO Dissolved Oxygen water criteria of (>5.0 mg/L).   
 
Per  DEP-SOP – Establishing Effluent Limitations for Individual Sewage Permits Revised, February 5, 2024, for existing 
discharges, if WQM modeling results for summer indicates that an average monthly limit of 25 mg/L for Ammonia-Nitrogen  
is acceptable, the application manager will generally establish a year-round monitoring requirement for Ammonia-
Nitrogen, at a minimum. 
 
DEP WQM 7.0 ver. 1.1 was used to determine the newly imposed limit for Ammonia Nitrogen NH3-N of (25.0 mg/L) yearly 
around. 
 
Checking on the eDMR, the facility can meet the newly imposed Ammonia limit of 25 mg/L. The plant has achieved 
effluent sampling results of NH3-N lower than this limit; no compliance schedule is necessary (see Appendix C for the last 
five years of Ammonia eDMRs). 
 
WQM 7.0 generated CBOD5 WQBEL year around limits of AML 25.0 mg/L, Weekly Average of 40.0 mg/L, and Ins. Max of 
50.0 mg/L, these limits are matching the previous permit limits for CBOD5. 
 
 
 
Total Dissolved Solids (TDS) and its Major Constituents 
 
Total Dissolved Solids (TDS) and its major constituents including sulfate, chloride, and bromide have emerged as 
pollutants of concern. The conservative nature of these solids allows them to accumulate in surface waters and they may 
remain a concern even if the immediate downstream public water supply is not directly impacted. Bromide has been 
linked to formation of disinfection byproducts at increased levels in public water systems. 
 
Because of actions associated with Triennial Review 13, the Environmental Quality Board has directed DEP to collect 

additional data if the Bromide is greater than 1 mg/L (0.47 mg/L as of 12/20/2018) and the TDS is greater than 1000 mg/L 

(532 mg/L as of 12/20/2018) or the TDS exceeds 20,000 lbs/day.  

 
Monitoring is not required for Bromide, Chloride, and Sulfate. Bromide is less than 1 mg/L.  
 
 
Mass Loadings 
 
Mass loading limits are applicable for publicly owned treatment works (POTW).  Current policy requires average monthly 
mass loading limits be established for CBOD5, TSS, and NH3-N and average weekly mass loading limits be established 
for CBOD5 and TSS.  
 
Average monthly mass loading limits (lbs/day) are based on the formula: design flow (MGD) x concentration limit (mg/L) x 
conversion factor (8.34). 
 
 
Disinfection 
 
Per previous Permit Part A.I.B. TRC limitation, and Part C.VII. A.2” The permittee shall achieve compliance with final 
effluent limitations for TRC as stated in Part A.1.B of this Permit or terminate this discharge”, DEP issued the WQM permit 
No. 0471406 A-2 on August 17, 2017 which approved the construction of a new chlorination/de-chlorination system, a 
mechanical bar screen, and a manual screen at its CSO manhole influent to the plant to help remove floatable solids. 
Construction has not been commenced yet. However, Part A.I.B TRC limits became effective from the beginning of 37th 
month during the previous permit cycle.  
 
The DEP TRC Calculation Sheet (see Appendix H) was used and generated a BAT limit of 0.5 mg/L average monthly is 
acceptable. The previous permit limits for TRC matches the calculated WQBEL; no compliance schedule is needed. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

12 

TN and TP Monitoring 
 
Nutrient monitoring is required to establish the nutrient load from the wastewater treatment facility and the impacts that 
load may have on the quality of the receiving stream(s). Sewage discharges with design flows > 2,000 gpd require 
monitoring, at a minimum, for Total Nitrogen and Total Phosphorus in new and reissued permits. A frequency of 1/quarter 
is recommended for majors per Chapter 92.a.61.  
 
 
Reasonable Potential 
 
The Toxics Management Screening Analysis Spreadsheet (TMS) was used to evaluate toxic parameters of concern for 
water quality modeling and to facilitate determinations of “reasonable potential” to cause an excursion above water quality 
standards.  The maximum concentrations reported in the permit application for Groups 1-5 pollutants were evaluated.  
 
Appendix D includes results of TMS analysis of the initial analytical data received as part of the permit renewal 
application. A Pre-Draft Survey was shared with the permittee, and the permittee opted to perform additional sampling. 
Appendix E includes results of TMS analysis including the additional sampling. TMS results showed no reasonable 
potential for the toxic parameters and recommended monitoring for a total of four (4) pollutants, i.e., Total Copper, Total 
Mercury, Dissolved Iron, and Total Aluminum.   
 
During this permit renewal, Total Mercury is the new parameter that has been added to the effluent limitation/monitoring 
table.  
 
TOXCONC can be used by applying DMR/eDMR data to generate the Average Monthly Effluent Concentration (AMEC) 
and the daily coefficient of variations for each parameter. TOXCONC was used for the parameters that had at least 10 
sample results.  
 
 
Total Mercury 
 
ORSANCO has stated on their (Pollution Control Standards Rev. 2019) criteria that all water works who discharge directly 
to the Ohio River stem must monitor for Mercury using a method that will detect down to a level of 12 nanograms/liter 

(ng/L) which is the limit at the end of pipe.  

 

This is more stringent than the water quality criteria in Chapter 93 of DEP Rules and Regulations for Mercury (50 μg/L for 

Human Health). ORSANCO’s reasoning for requiring such limit at the end of the pipe is that, “Starting in October of 2015, 
mixing zones will not be permitted for bio-accumulative pollutants including Mercury. If reasonable potential exists to 
violate this limit, then effluent monitoring for Mercury may be imposed in the NPDES permit, along with a compliance 
schedule and pollution reduction plan”.  
 
The average monthly effluent concentration produced by DEP TMS (see Appendix D) is 0.012 µg/L.  
This parameter was not included in the last permit effluent limitation, so it’s not shown in the reviewed eDMR, as for the 
submitted application effluent sampling results showed Maximum value of (0.2 µg/l) and a monthly average of (<0.2 µg/L). 
 
Since these values are greater than ORSANCO criteria and DEP QL, then new stringent limit is recommended, and a pre-
draft survey can be done to investigate the sources of contamination.   
 
Applicant chose to resample for Total mercury following an EPA more sensitive analysis method of 1631 revision E that 
employ Cold Vapor-Atomic Fluorescence Spectroscopy (CVAFS). The Quantitation Limit for such analysis is 0.001 µg/L, 
which is less than ORSANCO criteria and DEP QL. 
 
On July 29, 2022 DEP sent a pre-draft request for Total Mercury pursuant to DEP’s Pre-Draft Permit Survey for Toxic 
Pollutants letter sent on June 24, 2022.  
 
On September 7, 2022 MABM’s engineer (KLH) sent the resampling results report (see Appendix E) that contain 10 
rounds of resampling for Total Mercury from August 3, 2022 to August 24, 2022. These results were all detected (QL of 
1.0 ng/L) and checked below ORSANCO criteria of 12 ng/L.  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

13 

Per DEP SOP-Establishing Water Quality-Based Effluent Limitations (WQBELs) and Permit Conditions for Toxic 
Pollutants in NPDES Permits for Existing Dischargers SOP No. BCW-PMT-037, Revised, May 20, 2021, DEP TOXCONC 
(ver 2.0) model generated an AMEC of 4.5 ng/L, which was used in TMS and no RP was generated. Weekly reporting 
requirements will be imposed for this renewal. 
  
  
Fecal Coliform  

 
Changes were made to ORSANCO’s Bacteria discharge requirements to include an E. coli bacteria limit of 130/100 ml as 
a 90-day geometric mean for the period April through October, and not to exceed 240/100 ml in more than 25% of the 
samples.  
 
The following correlation analysis was made to show that extending the warmer period Fecal Coliform limits to include the 
month of April will be adequate to meet the above E. coli limit. ORSANCO has not objected to the use of this analysis:  
 
The equations below are taken from the Ohio Environmental Protection Agency:  
 
Current Warmer Period Avg. Monthly limit for Fecal Coliform (FC) = 200/100 ml  
Using the equation for NE area of Ohio, E. coli = 0.667 x (FC)^1.034 = 159.73/100 ml  
Using the equation for the rest of Ohio, E. Coli = 0.403 x (FC)^1.028 = 93.49/100 ml  
Average of two values = (159.73 + 93.49)/2 = 126.61/100 ml < 130/100 ml  
 
In summary, the discharge meets the ORSANCO E. coli effluent standard of 130/100 ml by maintaining an effluent Fecal 
Coliform Avg. Monthly limit of 200/100 ml from April through October, which becomes the new recreational season period. 
Using the same equations for a maximum Fecal Coliform count of 400/100 ml at 10% of the time exceedance is more 
restrictive than the 25% exceedance at 240/100 ml E. coli. 
 
The treatment plant can meet the new stringent limits for Fecal Coliform as it achieved lower values through the reviewed 
DMRs; no compliance schedule is necessary.   
 
Monthly monitoring will be imposed for E. coli per State Regulation 92a.61 and DEP SOP – Establishing Effluent 
Limitations for Individual Sewage Permits Revised, February 5, 2024. 
 
Part C 136 will be added to the permit. 
 
 
PFAS  
 
Pursuant to 25 Pa. code § 92a.61(b), annual monitoring for PFAS will be imposed at Outfall 001 to determine if PFAS will 
be a pollutant of concern, which is consistent with DEP SOP No. BCW-PMT-033 revised February 5, 2024 under Section 
G.3. 
 
The permittee shall conduct monitoring at its treatment plant that, at a minimum, includes annual effluent analysis for the 
four (4) PFAS parameters detectable by EPA Method 1633.  Monitoring data for any analytes listed in EPA Method 1633 
shall be summarized and submitted as part of the Annual Report.  
 
Influent Monitoring 
 
For POTWs with design flows greater than 2,000 GPD, influent BOD5 and TSS monitoring must be established in the 
permit, and the monitoring should be consistent with the same frequency and sample type as is used for other effluent 
parameters.    
 
 
Monitoring Frequency Considerations 
 
For pH, Dissolved Oxygen (DO) and Total Residual Chlorine (TRC), a monitoring frequency of 1/day will be imposed. The 
daily monitoring frequencies are consistent with current policy and Table 6-3 of DEP’s Technical Guidance for the 
Development and Specification of Effluent Limitations. 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

14 

Whole Effluent Toxicity Summary 
 
Per DEP-SOP Whole Effluent Toxicity (WET) SOP No. BPNPSM-PMT-031, revised May 13, 2014, the facility tests show 
that no reasonable potential exists, and no limits will be imposed for this renewal period. (See Appendix F).  
 
The test frequency will be 1/year. Part C 114 will be included in the permit. Additional WET information is added below.  



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

15 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other:  

 
The dilution series used for the tests was: 100%, 60%, 30%, 2%, and 1%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 0.02. 
 
 
Summary of Four Most Recent Test Results  
 
TST Data Analysis 
 
(NOTE – In lieu of recording information below, the application manager may attach the DEP WET Analysis Spreadsheet). 
 

Test Date 

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail) 

Survival Reproduction Survival Growth 

A6/23/2015 Pass Pass Pass Pass 
A10/4/2016 Pass Pass Pass Pass 
A7/4/2017 Pass Pass Pass Pass 
A7/24/2018 Pass Pass Pass Pass 

*  A “passing” result is that in which the replicate data for the TIWC is not statistically significant from the control condition.  This is 
exhibited when the calculated t value (“T-Test Result”) is greater than the critical t value.  A “failing” result is exhibited when the calculated 
t value (“T-Test Result”) is less than the critical t value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments: None. 
 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.0004  Chronic Partial Mix Factor (PMFc): 0.0024 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(1.25 MGD x 1.547) / ((5880 cfs x 0.0004) + (1.25 MGD x 1.547))] x 100 = 45.12% 
 
Is IWCa < 1%?  YES    NO   
 
 

Type of Test for Permit Renewal: Chronic 

 
 
2b. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 

[(1.25 MGD x 1.547) / ((5880 cfs x 0.0024) + (1.25 MGD x 1.547))] x 100 = 12.05% 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 
 

16 

 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 56%, 12%, 6%, and 3%. TIWCc 12% 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
 
Part C 114 will be added to the permit for whole effluent toxicity measures and conditions. 
 
 
 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        Permit No. PA0023701 
Permit                                                                                                                                                        

 

17 

 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Recorded 

pH (S.U.) XXX XXX 6.0 XXX 
9.0 
Max XXX 1/day Grab 

DO XXX XXX 6.0 XXX XXX XXX 1/day Grab 

CBOD5 261 417 XXX 25 40 50 2/week 
24-Hr 

Composite 

TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

BOD5 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 313 469 XXX 30 45 60 2/week 
24-Hr 

Composite 

TSS 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Ammonia-Nitrogen 261 XXX XXX 25 XXX  50 2/week 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Nov 1 - Apr 30  XXX XXX XXX 

2000 
Geo Mean XXX 10000 2/week Grab 

Fecal Coliform (No./100 ml) 
May 1 - Oct 31 XXX XXX XXX 

200 
Geo Mean XXX 400 2/week Grab 

Total Aluminum Report XXX XXX 
 

Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

Total Copper Report XXX XXX 
 

Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

Dissolved Iron Report XXX XXX 
 

Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

18 

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Total Mercury Report XXX XXX 
 

Report 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Total Nitrogen XXX XXX XXX 
Report 

Daily Max  XXX  XXX 1/quarter 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX 
Report Daily 

Max  XXX  XXX 1/quarter 
24-Hr 

Composite 

PFOA* (ng/L) XXX XXX XXX 
Report 

Daily Max XXX XXX  1/year Grab 

PFOS* (ng/L) XXX XXX XXX 
Report 

Daily Max XXX XXX 1/year Grab 

HFPO-DA* (ng/L) XXX XXX XXX 
Report 

Daily Max XXX XXX 1/year Grab 

PFBS* (ng/L) XXX XXX XXX 
Report 

Daily Max XXX XXX 1/year Grab 

* The permittee may discontinue monitoring for PFOA, PFOS, HFPO-DA, and PFBS if the results in 4 consecutive monitoring periods indicate non-detect results at or below 
Quantitation Limits of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L for HFPO-DA. When monitoring is discontinued, permittees must enter a No Discharge 
Indicator (NODI) Code of “GG” on DMRs.  
 
Compliance Sampling Location: Outfall 001 at end of pipe. 
Other Comments: None. 



NPDES Permit Fact Sheet NPDES Permit No. PA0023701 
Midland STP  
 

 

19 

 

 

Appendix A – WQM 7.0 Modeling – Summer Conditions

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

20 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

21 

 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

22 

 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

23 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

24 

Appendix B – WQM 7.0 Modeling – Winter Conditions 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

25 

 
  

 

 

 

 

 

 

 

 

 

 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

26 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

27 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

28 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

29 

Appendix C – Ammonia-Nitrogen Date Monitoring Reports – July 2017 to April 
2021 

 

 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

30 

 

 

 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

31 

 

 

 
 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

32 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

33 

Appendix D – Toxics Management Spreadsheet (TMS) Analysis

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

34 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

35 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

36 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

37 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

38 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

39 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

40 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

41 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

42 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

43 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

44 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

45 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

46 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

47 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

48 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

49 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

50 

Appendix E – Pre-Draft Total Mercury Resampling Results & Analysis– 

 
 

 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

51 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

52 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

53 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

54 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

55 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

56 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

57 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

58 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

59 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

60 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

61 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

62 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

63 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

64 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

65 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

66 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

67 

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

68 

Appendix F – DEP WET Analysis Spreadsheet

 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

69 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

70 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

71 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

72 

 

 
 
 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

73 

Appendix G – StreamStats Report



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

74 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014                                                                                                                                                                        

Permit No. PA0023701 
Permit                                                                                                                                                         
 
 

75 

Appendix H – DEP Total Residual Chlorine Sheet– 
 

               
 
 
 
 
 
 
 
 
 
 
 


